



CONTINUUM AUDIO
INTERVIEW AVAILABLE
ONLINE

Acute Treatment of Migraine

By Bert B. Vargas, MD, FAAN, FAHS

ABSTRACT

PURPOSE OF REVIEW: This article provides a framework to help providers formulate a plan for the acute treatment of migraine. Topics covered include the cost-effective patient-centered approach known as stratified care and a summary of evidence-based treatment options that are currently available. Strategies for improving treatment response, troubleshooting suboptimal results, and addressing the needs of special populations are also reviewed.

RECENT FINDINGS: Both the American Headache Society and the Canadian Headache Society have released evidence-based assessments and reviews of acute treatments for migraine that can be used to help guide treatment decisions. Although several older medications have been re-released with new formulations or new delivery systems, several new medications have also become available or are in the final phases of study, further increasing the number of options available for patients.

SUMMARY: The acute management of migraine should incorporate a stratified care model in concert with evidence-based treatment options. The response to treatment should be monitored regularly, and measures should be taken to identify suboptimal tolerability or efficacy.

INTRODUCTION

One of the cornerstones of migraine management is establishing an effective acute and rescue treatment plan. Unfortunately, many times the treatment plan does not reflect patient preferences nor does it address patients' unique individual needs based on their migraine characteristics. The fact that up to 40% of patients are dissatisfied with their acute treatment suggests that health care providers should be mindful of the myriad factors that can contribute to treatment success, including medication selection, dosing, route of administration, timing of administration, safety, tolerability, and whether the treatment addresses the patient's definition of effectiveness.¹ Despite a number of advances in diagnosis and treatment, only 22% of patients with migraine use a migraine-specific medication, and a nearly equivalent percentage use barbiturates or opioids for their attacks.² This is especially important as inadequate acute treatment exerts a significant socioeconomic burden³ and has also been associated with transition from an episodic to a chronic pattern of migraine.⁴

CITE AS:

CONTINUUM (MINNEAP MINN)
2018;24(4, HEADACHE):1032-1051.

Address correspondence to Dr Bert B. Vargas, University of Texas Southwestern Medical Center, 3030 Waterview Pkwy, Richardson, TX 75080, Bert.Vargas@UTSouthwestern.edu.

RELATIONSHIP DISCLOSURE:

Dr Vargas has received personal compensation for serving on the advisory boards of Alder BioPharmaceuticals, Inc; Allergan; Amgen Inc; Avanir Pharmaceuticals, Inc; Eli Lilly and Company; Pernix Therapeutics; Teva Pharmaceutical Industries Ltd; and Upsher-Smith Laboratories, LLC; for serving on the speaker's bureau of Amgen Inc and Avanir Pharmaceuticals, Inc; and has received travel compensation for serving as an editor for *Neurology Today*.

UNLABELED USE OF PRODUCTS/INVESTIGATIONAL USE DISCLOSURE:

Dr Vargas discusses the unlabeled/investigational use acetaminophen, acetylsalicylic acid, dextropropofol, diclofenac, dipyron, droperidol, haloperidol, ibuprofen, ketorolac, lasmiditan, metoclopramide, naproxen, peripheral nerve block, prochlorperazine, and valproate for the acute treatment of migraine.

© 2018 American Academy of Neurology.

Although the American Headache Society (AHS) and the Canadian Headache Society (CHS) have released evidence-based assessments and reviews of various acute treatments for migraine,^{5,6} the subsequent release of literature providing guidance on how to properly use these guidelines and how to assess efficacy and patient satisfaction suggests that selecting the best individualized treatment is far more nuanced than simply selecting a medication from a list of evidence-based options.

This article serves to highlight acute treatment options in the context of their level of evidence but also serves to provide guidance on factors to consider while making treatment selections.

MODELS OF ACUTE TREATMENT

A plan for acute and rescue treatment should be provided to every patient with migraine. The plan should be individualized and address the issues and treatment barriers that are specific to each patient and each attack, including the presence of associated nausea or vomiting and the time to peak severity. Treatment approaches frequently follow one of three models of care including step care across attacks, step care within attacks, and stratified care.⁷

In step care across attacks, the patient is usually prescribed an inexpensive, nonspecific analgesic medication and, if unsuccessful, will return to their provider for consideration of a different medication along a stepwise pattern of treatment that eventually incorporates more migraine-specific options. A significant drawback to this model is that when unsuccessful, it may lead to suboptimal and delayed treatment as patients must frequently wait for follow-up visits from their providers for the next step in their care.⁷

In step care within attacks, the patient is counseled to initiate treatment with a low-cost nonspecific analgesic medication and, if unsuccessful, can advance themselves after several hours to more migraine-specific treatment options along a stepwise pattern within each individual attack. One of the drawbacks, however, is that this can lead to suboptimal efficacy of treatment as many migraine-specific treatments, including triptans, are best taken early in the attack rather than several hours after an initial failed treatment.⁷

In stratified care, the patient is entrusted with determining which attacks will respond to various treatments and is given the autonomy to make the appropriate treatment decision based on his or her personal experiences and preferences. Of these three models of care, it is stratified care that best considers individual variance in headache severity and associated features such as nausea or vomiting; this also allows the patient the ability to make his or her own treatment decisions based on their unique needs. Stratified care is equated with higher patient satisfaction and also with decreased health care costs (CASE 4-1).⁷

FIRST-LINE TREATMENT

In 2015, the AHS published a detailed evidence assessment of acute migraine therapies and in 2016 published subsequent guidance on how to interpret and apply the evidence assessment to the clinical setting.^{5,8} The CHS published a similar review of acute treatments for migraine in 2013, which addressed the quality of evidence alongside practical recommendations, taking into account factors such as side effect profile and potential for abuse or misuse.⁶ These recommendations are summarized in TABLE 4-1. Acute treatments with the highest level of evidence include all triptans as well as nonspecific analgesics

KEY POINTS

- Inadequate acute treatment of migraine exerts a significant socioeconomic burden and has also been associated with transition from an episodic to a chronic pattern of migraine.
- Stratified care considers individual variance in headache severity and associated features such as nausea or vomiting and allows patients the ability to make their own treatment decisions based on their unique needs.
- Stratified care of patients with migraine is equated with higher patient satisfaction but also with decreased health care costs.
- Acute treatments of migraine with the highest level of evidence include all triptans as well as nonspecific analgesics including acetaminophen and certain nonsteroidal anti-inflammatory drugs.

including acetaminophen and certain nonsteroidal anti-inflammatory drugs (NSAIDs). Conflicting opinions exist on the strength of evidence for intranasal dihydroergotamine; however, both groups include it as a first-line option, with the CHS assigning it a weak recommendation. Conflicting opinions on strength of evidence were reported for the opioid medication butorphanol, with the CHS making strong recommendations against its use despite Level A evidence cited by the AHS. The following medication summaries highlight only medications with both the highest level of evidence from AHS and strongest recommendations from CHS.

Triptan Monotherapy

A recent systematic review and meta-analysis demonstrated equivalent or slightly better effectiveness of triptans as a group when compared to NSAIDs, acetaminophen, and acetylsalicylic acid.⁹ All triptans and triptan combination medications have strong evidence for effectiveness for acute treatment of migraine at standard doses, with 42% to 76% of patients experiencing pain relief at 2 hours (compared to only 27% of patients treated with placebo), but demonstrated slightly less efficacy than those treated with triptan combination medications such as triptan/acetaminophen and triptan/naproxen (with 2-hour pain relief responses of 80% and 62%, respectively). All standard-dose triptans and triptan combinations also demonstrated superiority with regard to 24-hour headache relief, ranging from 29% to 50% (versus placebo at only 17%), but again triptans in monotherapy performed slightly less well than triptan/acetaminophen and triptan/naproxen, with 24-hour headache relief responses of 50% and 46%, respectively. Triptans also demonstrate superiority to placebo using end points of 2-hour freedom from pain (18% to 50% versus 11%) and 24-hour sustained pain-free periods (18% to 33% versus 10%). Of note, the two orally disintegrating formulations (rizatriptan and zolmitriptan) do not convey

CASE 4-1

A 45-year-old man presented for evaluation of frequently occurring episodic migraine. He reported 6 headache days per month, and on average, two of his attacks were severe, incapacitating, and responsive to a triptan. His headache severity on the other 4 days was typically mild to moderate, and he was usually able to complete his workday with mild impairment in his ability to function. On these mild to moderate days, he felt his triptan was “overkill,” and he found nonsteroidal anti-inflammatory drugs to be effective on the rare occasions that he had attempted treatment with them.

COMMENT

This patient was able to make a distinction between attacks that were severe enough to require treatment with a triptan and those that were responsive to over-the-counter nonsteroidal anti-inflammatory drugs. He should be encouraged to treat each of his headaches with a medication commensurate to his attack severity and degree of disability. He should be monitored for overuse, and a prophylactic medication should be considered. This is an example of stratified care.

any significant benefit compared to the standard tablets with regard to their pharmacokinetics but appeared to convey the largest benefit among all oral triptan monotherapies.⁹

Triptan Combination Medications

Several studies have shown the combination of sumatriptan and naproxen (85 mg/500 mg) to be effective for the acute treatment of migraine compared to placebo, with some studies also showing statistical superiority to sumatriptan or naproxen monotherapy. Brandes and colleagues¹⁰ reported the results of two replicate, multicenter, randomized, double-blind, placebo-controlled studies showing that 65% and 57% of subjects reported 2-hour headache relief with the sumatriptan/naproxen combination for both studies compared to placebo (28% and 29%, respectively). In both studies, statistically significant improvement compared to placebo was also demonstrated at 2 hours for resolution of photophobia and phonophobia but not for nausea.

Another study by Mathew and colleagues¹¹ investigated the sumatriptan/naproxen combination in a population of patients with migraine who had previously discontinued an average of 3.3 triptans because of intolerance or inefficacy. In this population of subjects designated as triptan nonresponders, two randomized, multicenter, double-blind, placebo-controlled studies demonstrated statistical superiority of sumatriptan/naproxen over two attacks for a 2-hour to 24-hour pain-free response in both studies (26% and 31%, respectively) over placebo (8% and 8%, respectively) and a 2-hour pain-free response for both studies of 40% and 44% versus placebo (17% and 14%, respectively).¹¹

Of note, taking sumatriptan 50 mg and naproxen 500 mg as two separate tablets for acute treatment also seems to convey some benefit over taking either of the two medications in monotherapy. Effectiveness of this combination was supported with a large, multicenter, randomized, double-blind, double-dummy, placebo-controlled, four-arm study with 46% of subjects taking the active two-tablet combination achieving a statistically superior 24-hour sustained pain-free response versus sumatriptan monotherapy (29%), naproxen monotherapy (25%), or placebo (17%).¹²

Triptan Contraindications and Updates

Triptans are contraindicated in individuals with a history of stroke, heart attack, coronary artery disease, hemiplegic migraine, uncontrolled hypertension, migraine with brainstem aura, and peripheral vascular disease. Rizatriptan, zolmitriptan, and sumatriptan should be avoided within 14 days of using a monoamine oxidase inhibitor.⁸

New developments since the publication of the AHS and CHS guidelines include the addition of a breath-powered device for the delivery of intranasal sumatriptan 22 mg in a powdered versus nasal spray formulation and the voluntary withdrawal of the sumatriptan 6.5 mg iontophoretic patch because of concerns of site irritation, scarring, and burns.¹³

Nonspecific Analgesics

Several nonspecific analgesics have been shown to be efficacious when compared to placebo in the acute treatment of migraine. These include acetylsalicylic acid, acetaminophen, ibuprofen, naproxen, and diclofenac, with both the AHS and CHS ascribing to them the highest level of evidence and with the CHS review

KEY POINTS

- Triptans are contraindicated in individuals with a history of stroke, heart attack, coronary artery disease, hemiplegic migraine, uncontrolled hypertension, migraine with brainstem aura, and peripheral vascular disease.
- A number of nonspecific analgesics have been shown to be efficacious when compared to placebo in the acute treatment of migraine.

TABLE 4-1

Summary of American and Canadian Headache Societies' Evidence-Based Assessments, Reviews, and Recommendations for Acute Migraine Treatment^a

Medication and Dose	American Headache Society Evidence Assessment ^b	Canadian Headache Society Quality of Evidence	Canadian Headache Society Recommendation
Recommendation for Use in Episodic Migraine			
Analgesics			
Acetaminophen 1000 mg	Level A	High	Strong
Nonsteroidal anti-inflammatory drugs			
Acetylsalicylic acid 500 mg	Level A	High	Strong
Diclofenac 50 mg, 100 mg	Level A	High	Strong
Ibuprofen 200 mg, 400 mg	Level A	High	Strong
Naproxen 500 mg, 550 mg	Level A	High	Strong
Triptans			
Almotriptan 12.5 mg	Level A	High	Strong
Eletriptan 20 mg, 40 mg, 80 mg	Level A	High	Strong
Frovatriptan 2.5 mg	Level A	High	Strong
Naratriptan 1 mg, 2.5 mg	Level A	High	Strong
Rizatriptan 5 mg, 10 mg	Level A	High	Strong
Sumatriptan (oral) 25 mg, 50 mg, 100 mg	Level A	High	Strong
Sumatriptan (intranasal) 10 mg, 20 mg	Level A	High	Strong
Sumatriptan (subcutaneous) 4 mg, 6 mg	Level A	High	Strong
Zolmitriptan (oral) 2.5 mg, 5 mg	Level A	High	Strong
Zolmitriptan (subcutaneous) 2.5 mg, 5 mg	Level A	High	Strong
Ergots			
Dihydroergotamine (intranasal) 2 mg	Level A	Moderate	Weak
Dihydroergotamine (subcutaneous) 1 mg	Level B	Moderate	Weak
Dihydroergotamine (IV, IM) 1 mg	Level B	N/A	N/A
Combinations			
Sumatriptan/naproxen 85 mg/500 mg	Level A	High	Strong
Acetaminophen/acetylsalicylic acid/caffeine 500 mg/500 mg/130 mg	Level A	N/A	N/A

CONTINUED ON PAGE 1037

Medication and Dose	American Headache Society Evidence Assessment ^b	Canadian Headache Society Quality of Evidence	Canadian Headache Society Recommendation
Recommendation for Nonroutine Use in Episodic Migraine			
Oral opioid and tramadol combinations			
Tramadol/acetaminophen 75 mg/650 mg	Level B	Moderate	Weak
Codeine/acetaminophen 25 mg/400 mg	Level B	Low	Weak
Codeine 30 mg	Level C	Low	Weak
Ergots			
Ergotamine 1-2 mg	Level C	Moderate	Weak
Recommendation Against Use in Episodic Migraine Except Under Unusual Circumstances			
Opioids			
Butorphanol (intranasal) 1 mg	Level A	Low	Strong
Butalbital-containing medications			
Butalbital/acetaminophen/caffeine 50 mg/325 mg/40 mg	Level C	Low	Strong
Butalbital/acetaminophen/caffeine/codeine 50 mg/325 mg/40 mg/30 mg	Level C	Low	Strong

IM = intramuscular; IV = intravenous; N/A = not applicable.

^a Data from Marmura MJ, et al, Headache,⁵ and Worthington I, et al, Can J Neurol Sci.⁶

^b Level A = medications are established as effective for acute migraine treatment based on available evidence; Level B = medications are probably effective based on available evidence; Level C = medications are possibly effective based on available evidence.

adding a strong recommendation for first-line use.^{5,6} In general, most of the medications in this class performed only slightly less effectively than triptans when compared to placebo, are generally well tolerated, and are potentially useful options for treating mild to moderate headache (taking into account the model of stratified care). For some patients, nonspecific analgesics are also useful as the primary acute treatment for more severe pain.

NAPROXEN. In a meta-analysis that included four randomized, double-blind, placebo-controlled studies, naproxen sodium was found to be superior to placebo for the acute treatment of migraine with regard to 2-hour pain relief (pooled relative risk ratio of 1.58), 2-hour pain freedom (pooled relative risk ratio of 2.22), and with 2-hour relief of associated nausea (78%), photophobia (73%), and phonophobia (68%).¹⁴

ACETYLSALICYLIC ACID. Acetylsalicylic acid at doses of 1000 mg has been shown to have similar efficacy to sumatriptan with a high level of supportive evidence, including a Cochrane Review,¹⁵ that it is more effective than placebo for treating acute migraine attacks. Acetylsalicylic acid has also received a strong recommendation by the CHS as a first-line treatment option.⁶ In a study by Lipton and colleagues,¹⁶ 2-hour headache relief (52%) and pain-free responses (20%) were superior to placebo (34% and 6%, respectively). When combined with metoclopramide 10 mg, 2-hour headache relief (57%) and 2-hour pain-free responses (18%) are superior to placebo (26% and 7%, respectively); metoclopramide is an excellent and potentially effective option, especially if nausea is a complicating factor.¹⁵

Effervescent acetylsalicylic acid 1000 mg is another effective option, with a meta-analysis of three studies showing 2-hour headache relief (52%) and 2-hour pain-free responses (27.1%) better than placebo (34% and 15%, respectively). Effervescent acetylsalicylic acid is the active ingredient in some over-the-counter antacids, typically in dosages of 325 mg per tablet.¹⁷

ACETAMINOPHEN. In a randomized, double-blind, placebo-controlled study of 351 subjects, Lipton and colleagues¹⁸ demonstrated that oral acetaminophen 1000 mg is more effective than placebo for the acute treatment of migraine, including resolution of migraine-related symptoms of photophobia, phonophobia, and functional disability. Although 2-hour response rates and 2-hour pain-free rates for acetaminophen were statistically superior to placebo (57.8% versus 38.7% and 22.4% versus 11.3%), this study excluded patients with severe attacks that limited daily activity or required bed rest more than 50% of the time and excluded subjects with nausea in more than 20% of their attacks. A subsequent Cochrane Review supported the finding that acetaminophen is effective for the acute treatment of migraine occurring without a severe level of disability.¹⁹

IBUPROFEN. One large, multicenter, double-blind, placebo-controlled study of 660 subjects demonstrated that ibuprofen 200 mg and 400 mg is effective for treatment of acute migraine not requiring bed rest in more than 50% of attacks or with associated nausea more than 20% of the time.²⁰ Both the 200 mg and 400 mg doses of ibuprofen resulted in improvement of either mild or no pain at 2 hours (41.7% and 40.8%) compared to placebo (28.1%). For 2-hour reduction of severe pain to mild or no pain, the 400 mg dose proved to be more efficacious

than placebo (36.9% versus 21.6%); however, the 200 mg dose did not demonstrate statistically significant improvement. Of note, 280 (42.4%) of the subjects enrolled eventually withdrew from the study; 272 of which withdrew because of the need for rescue medication. Subsequent meta-analysis and a Cochrane Review yielded similar conclusions that low-dose ibuprofen is safe, well tolerated, and effective at relieving acute attacks of migraine and that the 400 mg dose outperformed the 200 mg dose.^{21,22}

DICLOFENAC. Several randomized, double-blind, placebo-controlled studies and a Cochrane Review have shown efficacy of diclofenac for the acute treatment of migraine when compared to placebo.^{5,6,23} Diclofenac can be administered orally both in a tablet formulation and also in a buffered, water-soluble, powder formulation that can be dissolved in approximately 2 oz of water. In one crossover study, subjects were significantly more likely to report 2-hour headache freedom with the 50 mg diclofenac powder in oral solution than with 50 mg diclofenac tablets (24.7% versus 18.5%) or placebo (24.7% versus 11.7%). Although somewhat less effective than diclofenac oral solution in this particular study, subjects taking 50 mg tablets were still significantly more likely to report being headache free at 2 hours than subjects taking placebo (18.5% versus 11.7%).²⁴ Another double-blind, placebo-controlled study investigating diclofenac powder in oral solution for a single moderate to severe migraine attack also showed statistical superiority versus placebo for 2-hour pain-free response (25% versus 10%) as well as an onset of pain relief in 30 minutes, outperforming placebo up to the 24-hour end point.²⁵

Nonoral Treatments

In situations where standard evidence-based oral medications are ineffective, poorly tolerated, or contraindicated, it may be necessary to consider any of the several other nonoral treatment options.

PARENTERAL MEDICATIONS. With respect to parenteral options, the AHS has not identified any medications as having Level A evidence or that have a strong recommendation from the CHS for treating acute migraine attacks.^{5,26} However, a number of parenteral medications have Level B evidence, including chlorpromazine 12.5 mg, droperidol 2.75 mg, metoclopramide 10 mg, prochlorperazine 10 mg (can also be given IM), dihydroergotamine 1 mg (can also be given IM/subcutaneously), ketorolac 30 mg to 60 mg (can also be given IM), and magnesium sulfate 1 g to 2 g (for migraine with aura). Options with Level C evidence include valproate 400 mg to 1000 mg, tramadol 100 mg, and dexamethasone 4 mg to 16 mg.⁵ Parenteral options can be useful considerations for rescue therapy in the emergency department, an outpatient infusion center, or for those who are hospitalized. A separate AHS evidence assessment of parenteral therapies for acute treatment in the emergency department used levels of evidence to stratify various treatments into the following categories:

- ◆ **Should offer (Level B)**
 - ◇ Metoclopramide
 - ◇ Prochlorperazine
 - ◇ Sumatriptan

KEY POINT

● In situations where standard evidence-based oral medications are ineffective, poorly tolerated, or contraindicated, it may be necessary to consider nonoral treatment options for migraine.

- ◆ May offer (Level C)
 - ◇ Acetaminophen
 - ◇ Acetylsalicylic acid
 - ◇ Chlorpromazine
 - ◇ Dexketoprofen (not available in the United States)
 - ◇ Diclofenac
 - ◇ Dipyrrone (not available in the United States)
 - ◇ Droperidol
 - ◇ Haloperidol
 - ◇ Ketorolac
 - ◇ Valproate

As with other evidence assessments, it was recommended based on Level C evidence that opioids “may be avoided” along with lidocaine, octreotide, and diphenhydramine. There is inadequate evidence (Level U) and no recommendation for acute parenteral treatment with dexamethasone, dihydroergotamine, ergotamine, magnesium (except for migraine with aura), propofol, ketamine, tramadol, promethazine, trimethobenzamide, meperidine, nalbuphine, and lysine clonixinate.²⁶ It is noted that the AHS evidence for some parenteral treatments in the emergency department differs slightly from the AHS acute treatment assessments.

NERVE BLOCKS

Although expert consensus recommendations from the AHS Special Interest Section for Peripheral Nerve Blocks and Other Interventional Procedures identified a lack of high-level evidence for peripheral nerve blocks in the acute treatment of migraine, a number of retrospective and noncontrolled prospective studies demonstrated efficacy for greater occipital, supraorbital, and supraorbital nerve blocks.²⁷ Despite the short duration of local anesthesia, peripheral nerve blocks have been reported to provide long-term improvement lasting weeks as well as resolution of allodynia.²⁸ Despite a relative lack of evidence, peripheral nerve blocks are easily performed in the outpatient setting, are generally accepted as safe and well tolerated,²⁸ and continue to be a commonly employed treatment for acute migraine, with 69% of headache practitioners surveyed by the AHS Special Interest Section for Peripheral Nerve Blocks and Other Interventional Procedures consensus incorporating them into their practice.²⁷ Additional well-designed studies will be necessary to better delineate the efficacy and cost-effectiveness of these treatments in migraine populations.

NEUROSTIMULATION

Devices for external neurostimulation are emerging as effective strategies for the acute treatment of migraine. Specifically, transcutaneous supraorbital nerve stimulation was recently investigated in an open-label trial of 30 subjects using 1 hour of stimulation for an acute migraine attack. After 1 hour of treatment, pain intensity was reduced by 57.1% (-3.22 ± 2.40), and at 2 hours, pain was reduced by 52.8% (-2.98 ± 2.31); however, 36.4% of subjects required rescue medication within 24 hours of stimulation.²⁹

One open-label study of 20 patients investigated noninvasive vagal nerve stimulation and demonstrated the effectiveness of both the prevention and acute treatment of episodic and chronic migraine.³⁰ Two additional open-label studies enrolled a total of 80 patients and specifically investigated noninvasive vagal nerve stimulation for the acute treatment of migraine attacks—one study for episodic migraine and the other for both episodic and chronic migraine. In the episodic study, 2-hour pain freedom for the first attack was reported by 21%, and 2-hour pain improvement was reported by 47% for treatment of moderate to severe pain. Of those treating mild pain, 63% reported 2-hour pain freedom.³¹ In the study investigating acute treatment in episodic and chronic migraine, 56.3% of subjects reported improvement of 50% or more in headache severity at 1 hour (35.4% of whom reported pain freedom), and 64.6% reported improvement of 50% or more at 2 hours (39.6% of whom reported that they were pain free). In all studies, noninvasive vagal nerve stimulation was found to be safe and well tolerated. In January 2018, noninvasive vagus nerve stimulation obtained US Food and Drug Administration (FDA) approval for treatment of migraine pain.

In 2014, the FDA approved single-pulse transcranial magnetic stimulation for the acute treatment of migraine with aura. A randomized, double-blind, parallel-group, two-phase, sham-controlled study conducted by Lipton and colleagues³² demonstrated efficacy of single-pulse transcranial magnetic stimulation versus placebo in subjects treating up to three attacks occurring with aura over 3 months. Pain-free response at 2 hours was 39% for single-pulse transcranial magnetic stimulation versus 22% for sham stimulation for a therapeutic gain of 17% with a sustained pain-free response versus placebo at 24 hours (29% versus 16%) and 48 hours (27% versus 13%).³²

CALCITONIN GENE-RELATED PEPTIDE ANTAGONISTS

A large body of research supports the significant role of calcitonin gene-related peptide (CGRP) in the pathophysiology of migraine, which has led to the development of a new class of CGRP antagonists. Several CGRP antagonists are under development, including both small molecules and monoclonal antibodies directed at either the CGRP receptor or the peptide itself. A number of CGRP antagonists were shown to be effective acutely and are also being studied for migraine prevention; however, ubrogepant is the only medication in this class that is currently in phase 3 studies for acute treatment.³³ Phase 2b data showed that ubrogepant 100 mg was superior to placebo for the 2-hour pain-free end point (25.5% versus 8.9%) and was safe and well tolerated.³⁴ CGRP is a vasodilator, and its antagonism does not produce vasoconstriction,³⁵ suggesting that it might be a viable treatment option in patients with cardiovascular risk factors who are unable to take other migraine-specific medications such as triptans or ergotamines.

5-HT_{1F} AGONISTS

In early studies, agonism of the 5-HT_{1F} (serotonin) receptor has been shown to be effective for acute treatment of migraine, has anti-inflammatory effects, and does not produce vasoconstriction, making it a possible future treatment option in patients with cardiovascular risk factors.³⁵ One medication in this class, lasmiditan, has now been shown in phase 3 studies to be superior to placebo with regard to 2-hour pain-free response at a dose of 200 mg (32.2% versus 15.3%).³⁵

KEY POINTS

- Despite a relative lack of evidence, peripheral nerve blocks are easily performed in the outpatient setting, are generally accepted as safe and well tolerated, and continue to be a commonly employed treatment for acute migraine.

- A large body of research supports the significant role of calcitonin gene-related peptide in the pathophysiology of migraine, which has led to the development of a new class of calcitonin gene-related peptide antagonists.

While the concept behind this class of medications is promising, clearly further research is warranted.

CONSIDERATIONS IN PATIENTS WHO ARE PREGNANT OR BREAST-FEEDING

Acute treatment of migraine in women who are either pregnant or breast-feeding presents a unique challenge; however, several observational studies and registry data have provided some guidance on medications that are considered to be among the safest options.

Among many providers, acetaminophen remains the first-line medication of choice and is the most commonly used medication for treatment of pain in pregnant women.³⁶ Although acetaminophen is generally considered to be safe, some studies have indicated a possible increased risk of hyperkinetic disorders, attention deficit hyperactivity disorder, and attention deficit hyperactivity disorder–like behavioral problems.^{37–39} Acetaminophen is considered by the CHS to be the safest first-line medication for pregnant women.⁴⁰

For many years, opioids had also been considered among the safer options for pregnant and breast-feeding women; however, many studies have demonstrated associations with congenital malformations and developmental defects.⁴¹ A 2017 systematic review of opioid use in pregnancy conducted by Lind and colleagues⁴¹ noted that while several retrospective and observational studies identified significant associations with congenital malformations, a number of important limitations in the quality of these studies influence their interpretation. This review did not provide a definitive recommendation against the use of opioids but rather suggested a judicious approach, taking into account risks and benefits. Additionally, codeine use in the third trimester has been associated with a higher risk of heart malformations, acute cesarean deliveries, and postpartum hemorrhage.^{41,42} The additional risks of overuse and dependence in the mother suggest that this class of medications should be avoided if possible.

Caution has been advised regarding the use of triptans in pregnant women especially given the presence of 5-HT_{1B/1D} receptors in the brain and the umbilical cord artery of the fetus.⁴³ Although numerous studies and registry data seem to indicate no increased risk for congenital malformations, developmental delay, behavioral, or motor problems,⁴⁴ some studies suggest that triptan use may result in a small increased risk for preeclampsia and, if used later in pregnancy, preterm delivery.⁴⁵ The use of sumatriptan in lactation has been determined to be safe according to the American Academy of Pediatrics, and minimal drug concentrations of eletriptan have been found in infants after breast-feeding. Similar studies on other triptans in humans have not been conducted.^{46,47}

Evidence exists suggesting that NSAIDs may result in an increased risk of adverse fetal outcomes if taken in either the first or third trimesters. Specifically, a higher risk of miscarriage in the first weeks of pregnancy, a risk of cleft lip and palate, premature closure of the patent ductus arteriosus, and bleeding risks such as neonatal intraventricular hemorrhage appear to be present if used after the 32nd week of pregnancy.^{43,46}

Metoclopramide is frequently used for nausea in pregnancy and also has some evidence for utility in acute treatment of migraine. It is generally considered to be

safe and is considered the preferred antiemetic for pregnant women with migraine according to the CHS.⁴⁰ A paucity of similar safety data exist for other antiemetics in pregnancy including domperidone (not available in the United States), ondansetron, and prochlorperazine.^{40,43,46}

Ergots remain contraindicated with a high risk of adverse fetal outcomes in pregnancy and can result in decreased milk production and numerous potential adverse effects to the breast-fed infant.

Ultimately, no well-designed or definitive studies demonstrate the safety of any acute migraine medication in pregnant⁴⁸ or breast-feeding women. Nonetheless, providers should weigh the risks of using any medication in pregnant women versus the potentially detrimental effects of inadequately addressing headache and associated disability in the mother.⁴⁶ Treatment decisions should take into account other risk factors for poor fetal outcomes, headache characteristics (including frequency and degree of disability), and should also include input from the patient's obstetrician and pediatrician.⁴⁷ Whenever possible, nonpharmacologic options should be considered. For more information, refer to the article "Headache in Pregnancy" by Matthew S. Robbins, MD, FAAN, FAHS,⁴⁹ in this issue of *Continuum*.

TRIPTANS IN COMBINATION WITH SEROTONIN REUPTAKE INHIBITORS

When prescribing the combination of triptans and selective serotonin reuptake inhibitors (SSRIs) or serotonin norepinephrine reuptake inhibitors (SNRIs), it is common for providers to receive alerts or warnings from pharmacies or the electronic medical record. These alerts are based on a 2006 FDA report concerning the risk of serotonin syndrome associated with the combination of triptans and either SSRIs or SNRIs and was based on 29 reported cases of serotonin syndrome in patients using one of these combinations. Evans and colleagues⁵⁰ conducted an in-depth review, which was reported as an evidence-based recommendation and AHS position paper. Ultimately, it was found that of the 27 cases prompting the FDA alert, only 10 met criteria for either of two established criteria for serotonin syndrome.⁵⁰ Taking into account the high frequency of coadministration of SSRIs/SNRIs and triptans, the overall annual incidence of serotonin syndrome with these combinations was estimated at less than 0.03%, and the incidence of life-threatening events was estimated to be less than 0.002%, both of which are less than the annual incidence of serotonin syndrome in SSRI/SNRI monotherapy.⁵¹ Based solely on Class IV evidence, a Level U recommendation was ultimately rendered regarding this warning, reflecting a determination that the existing data are conflicting or inadequate to support the concern that coadministration of triptans with SSRIs or SNRIs confer any additional risk of serotonin syndrome.⁵⁰

WHAT PATIENTS EXPECT FROM ACUTE TREATMENT

Among the numerous considerations that can influence the selection of an acute treatment, patient preference is important and occasionally overlooked. As only 29% of patients with migraine report being very satisfied with their treatment, it is important to understand the preferred outcomes and treatment shortcomings identified by most patients. Regarding preferred treatment outcomes, 87% of patients want complete pain relief, 86% want no recurrence of pain, 83% want fast relief of pain, 79% want their medication to be well tolerated without side effects, and 76% want relief of migraine-associated symptoms.⁵² Compared to

KEY POINTS

- Existing data are conflicting or inadequate to support the concern that coadministration of triptans with selective serotonin reuptake inhibitors or serotonin norepinephrine reuptake inhibitors confer any additional risk of serotonin syndrome in patients treated for migraine.
- Some common causes of suboptimal treatment include (but are not limited to): inadequate dosing, delay in treatment, not repeating treatment, suboptimal route of administration, and headache with a rapid time to peak severity.

the previous attributes, the route of administration is less important but is a significant factor for 53% of patients, with 73% preferring tablets or capsules, 15% preferring orally disintegrating tablets, 8.3% preferring nasal sprays, and 2.6% preferring injections.⁵²

Five Tips for Successful Acute Treatment of Migraine

The following are five tips for the successful acute treatment of migraine.

ENSURE THE HEADACHE DISORDER IS CORRECTLY DIAGNOSED. Not all primary headache disorders respond to the same medications, and levels of evidence for commonly used headache medications may vary greatly from one headache disorder to the next. Incorrect diagnosis may be one important factor for a lack of response to medications that should be effective based on existing evidence.⁵³ The initial consultation should always aim to identify and eliminate secondary causes of headache and then make a diagnosis based on the *International Classification of Headache Disorders, Third Edition (ICHD-3)* criteria.⁵⁴

USE EVIDENCE-BASED RECOMMENDATIONS AS A GUIDE TO SELECT AN INDIVIDUALIZED TREATMENT. Although the AHS and CHS evidence assessments are useful as a guide, it is important to note that findings in study populations are not always generalizable to individual patients and that other factors can influence medication selection including cost, tolerability, contraindications,⁸ and the patient preferences discussed above. Treatment decisions should also always be made after a thorough review of other medications taken and comorbid medical conditions, both of which may limit or eliminate some treatment options.

A stratified approach should be taken, which includes arming the patient with a plan for milder headaches (which may respond adequately to nonspecific analgesics), a plan for moderate to severe attacks or attacks with disabling associated symptoms (which may respond best to migraine-specific medications), and the autonomy to make the appropriate treatment decision based on the specific features of each attack. A plan for rescue treatment or attacks that are refractory to a patient's usual treatment is also recommended and may include a plan for administering parenteral or IM injections, or (in very rare or unique circumstances) medications including opioids, opioid combinations, corticosteroids, or barbiturate combinations, taking into account their lower strengths of evidence and risks if overused or misused.^{5,6,8}

OPTIMIZE TREATMENT. Recognize that the efficacies reported in many studies reflect acute treatment in select populations or suboptimal situations including many NSAID studies conducted on mild to moderate minimally disabling pain without nausea, or triptan studies conducted on pain that is already moderate to severe. In many instances, clinical performance can exceed performance in clinical trials by optimizing how specific treatments are administered, when (in the headache phase) they are administered, and which doses are used.

Nausea, vomiting, and gastroparesis frequently complicate migraine treatment and can often be the underlying cause of treatment failure with oral medications (**CASE 4-2**).⁵⁵ In these situations, intranasal or injectable formulations may confer a significant degree of additional benefit. As treatment is typically more effective when taken early in the headache phase, the time to peak severity of attacks is another important detail that can guide treatment selection. It is generally accepted that treating attacks early equates to better

outcomes,⁸ suggesting that fast-onset attacks should be treated with medications that have a faster onset of action and shorter time to maximum plasma concentration (T_{max}). **TABLE 4-2** provides a useful guide to onset of action, T_{max} , half-life, and maximum daily dosage.

ASSESS RESPONSE TO TREATMENT. At follow-up visits, patients should be asked specific questions about efficacy and tolerability of acute medications. It is never adequate to only ask if their treatment is “working,” as this open-ended question does not adequately address specific questions about patient satisfaction with speed of onset, degree of improvement, recurrence of headache, and tolerability. In fact, it is estimated that a significant number of patients are dissatisfied with or respond suboptimally to treatment, including 30% to 40% of triptan users.^{52,56} The four-item Migraine Treatment Optimization Questionnaire (mTOQ-4) (**TABLE 4-3**) is a validated questionnaire that can help assess treatment optimization.⁵⁷ Taking a more detailed inventory of the patient’s response to acute therapy is important as suboptimal treatment can influence patient compliance, and patients with “poor” or “very poor” treatment efficacy are significantly more likely to progress to chronic migraine within 1 year (**CASE 4-3**).⁴

TROUBLESHOOT SUBOPTIMAL RESPONSE TO TREATMENT. If a suboptimal response to acute treatment is identified, it is important to review underlying possibilities before changing medications or classes of medications. Some common causes of suboptimal treatment include (but are not limited to): inadequate dosing, delay in treatment, not repeating treatment, suboptimal route of administration, and headache with a rapid time to peak severity. **TABLE 4-4** can be used as a troubleshooting guide for addressing any of the above issues and are generalizable to most classes of medications (**CASE 4-4**).

CONCLUSION

Despite a growing armamentarium of treatment options for migraine, many patients remain unsatisfied with their acute medications. A comprehensive

A 22-year-old woman presented for consultation regarding her episodic migraine. She had a 4-year history of episodic migraine without aura with a time to peak severity of under 1 hour and prominent nausea and vomiting with most attacks. She stated that her orally administered acute treatment was effective only if she took it immediately and only if she could avoid vomiting.

CASE 4-2

This patient faces at least two barriers to effective treatment: the rapid onset of maximal pain severity and difficulty in taking oral medications because of nausea and vomiting. She would likely benefit from a change to an intranasal or injectable medication, which typically has a faster onset of action and bypasses the gastrointestinal system.

COMMENT

TABLE 4-2 Pharmacology of Commonly Used Acute Migraine Medications

Treatment	Onset (Minutes)	T _{max} (Hours) ^a	Half-life (Hours)	Maximum Daily Dose
Triptans				
Almotriptan	30-120	1.4-3.8	3.2-3.7	25 mg
Eletriptan	30	1.0-2.0	3.6-5.5	80 mg
Frovatriptan	120-180	2.0-4.0	25	7.5 mg
Naratriptan	60-180	2.0-3.0	5.0-6.3	5 mg
Rizatriptan (tablet)	30-120	1.2	2.0-3.0	30 mg (15 mg if taking propranolol)
Rizatriptan (orally disintegrating tablet)	30-120	1.6-2.5	2.0-3.0	30 mg (15 mg if taking propranolol)
Sumatriptan (tablet)	20-30	2.5	2.0	200 mg
Sumatriptan (nasal spray)	15	1.0-1.5	2.0	40 mg
Sumatriptan (nasal powder)	15	0.75	3.0	44 mg
Sumatriptan (injection)	10-15	0.2	1.7-2.0	12 mg
Sumatriptan/naproxen	20-30	1.0 (sumatriptan)/5.0 (naproxen)	2.0 (sumatriptan)/19 (naproxen)	2 tablets
Zolmitriptan (tablet)	45	2.0	2.5-3.0	10 mg
Zolmitriptan (orally disintegrating tablet)	45	3.3	2.5-3.0	10 mg
Zolmitriptan (nasal spray)	15	3.0	3.0	10 mg
Ergots				
Dihydroergotamine (nasal spray)	30	0.75	10	4 mg (maximum weekly dose 12 mg)
Simple analgesics				
Acetaminophen	30	0.5-1.0	2.0	4000 mg
Acetylsalicylic acid (effervescent)		0.3-0.5	0.25	2600 mg
Acetylsalicylic acid (tablet)	30	1.0-2.0	2.0-4.5 (<250 mg) 15-30 (>4000 mg)	4000 mg
Ibuprofen (tablet)	60	1.0-2.0	2.0	2400 mg
Naproxen sodium	30	2.0	14	1375 mg
Diclofenac potassium (tablet)	60	<1.0	2.0	150 mg
Diclofenac potassium (powder)	15	0.25	2.0	Safety and efficacy of a second dose not established

^a T_{max} refers to time to maximum plasma concentration.

Migraine Treatment Optimization Questionnaire (mTOQ-4) to Assess Response to Acute Treatment^a

TABLE 4-3

Domain	Never/ Rarely	Less Than Half the Time	Half the Time or More
After taking your migraine medication, are you pain free within 2 hours of most attacks?	0	1	2
Does one dose of your migraine medication relieve your headache and keep it away for at least 24 hours?	0	1	2
Are you comfortable enough with your migraine medication to be able to plan your daily activities?	0	1	2
After taking your migraine medication, do you feel in control of your migraines enough so that you feel there will be no disruption to your daily activities?	0	1	2
Subtotal	Total of all columns ^b		

^a Data from Lipton RB, et al, Cephalalgia.⁵⁷

^b Scoring is as follows: 0 = very poor treatment efficacy; 1-5 = poor treatment efficacy; 6-7 = moderate treatment efficacy; 8 = maximum treatment efficacy.

A 32-year-old woman with a history of episodic migraine with aura was seen for a 3-month follow-up visit. She had been started on a new medication at her last visit. On the current visit, she stated that her response to treatment had been “good.” A more detailed inventory of her response indicated that, although she could fully abort each attack with her new medication when taken early, she frequently delayed treatment or avoided treatment altogether because of the presence of medication side effects including nausea and chest tightness, which impaired her ability to function at work. When she delayed treatment, she often noted that her acute attacks improved but did not fully resolve. She had a total score of 5 on the four-item Migraine Treatment Optimization Questionnaire (mTOQ-4) administered in clinic.

CASE 4-3

Although this patient initially seemed pleased with her response to treatment, her response to directed questions and her mTOQ-4 score indicated that her acute treatment efficacy was poor. A change to a better-tolerated medication that does not impair her ability to function at work or cause her to delay treatment should be considered.

COMMENT

treatment plan for every patient with migraine should include an individualized, evidence-based approach to acute treatment. A stratified approach allows the patient to make autonomous decisions regarding the appropriate treatment for specific types and severities of attacks under the guidance of providers who should help patients select treatments based on their unique needs.

Triptans, intranasal dihydroergotamine, and nonspecific analgesics remain the mainstays of first-line treatment. Factors that should be considered when selecting an optimal first-line treatment include onset of action, T_{max} , half-life, route of administration, time to peak severity, recurrence of headache, and patient preference. Response to treatment and patient satisfaction with treatment should be assessed regularly.

TABLE 4-4 Troubleshooting Guide for Suboptimal Response to Acute Migraine Treatment^a

Patient Response	Treatment Considerations
No response	Increase dose, ensure treatment is early, consider a need to change route of administration, try a different medication after two adequate trials
Partial response	Increase dose, ensure treatment is early, ensure a second dose is taken
Recurrence	Ensure treatment is early, ensure a second dose is taken, consider a longer-acting medication (TABLE 4-2), consider adding a complementary medication such as a nonsteroidal anti-inflammatory drug or antiemetic
Inconsistent response	Increase dose, consider a need to change route of administration
Overuse	Establish use limits and plan of care with patient, limit number prescribed, add prophylactic treatment

^a Courtesy of David W. Dodick, MD.

CASE 4-4

A 19-year-old man with a history of migraine without aura presented for evaluation of 3 years of inconsistent response to sumatriptan 25 mg, which had previously provided consistent and complete relief since age 10. No changes had occurred in his health or migraine history, and he continued to tolerate the medication well.

COMMENT

This patient tolerated the medication well and should attempt treatment with a standard adult dose of sumatriptan of 100 mg. His inconsistent response may reflect suboptimal dosing that may have previously been effective prior to adolescence.

REFERENCES

- 1 Bigal M, Rapoport A, Aurora S, et al. Satisfaction with current migraine therapy: experience from 3 centers in US and Sweden. *Headache* 2007;47(4):475-479. doi:10.1111/j.1526-4610.2007.00752.x.
- 2 Bigal ME, Borucho S, Serrano D, Lipton RB. The acute treatment of episodic and chronic migraine in the USA. *Cephalalgia* 2009;29(8):891-897. doi:10.1111/j.1468-2982.2008.01819.x.
- 3 Lipton RB, Bigal ME, Diamond M, et al. Migraine prevalence, disease burden, and the need for preventive therapy. *Neurology* 2007;68(5):343-349. doi:10.1212/01.wnl.0000252808.97649.21.
- 4 Lipton RB, Fanning KM, Serrano D, et al. Ineffective acute treatment of episodic migraine is associated with new-onset chronic migraine. *Neurology* 2015;84(7):688-695. doi:10.1212/WNL.0000000000001256.
- 5 Marmura MJ, Silberstein SD, Schwedt TJ. The acute treatment of migraine in adults: the American Headache Society evidence assessment of migraine pharmacotherapies. *Headache* 2015;55(1):3-20. doi:10.1111/head.12499.
- 6 Worthington I, Pringsheim T, Gawel MJ, et al. Targeted review: medications for acute migraine treatment. *Can J Neurol Sci* 2013;40(suppl 3):S10-S32.
- 7 Lipton RB, Stewart WF, Stone AM, et al. Stratified care vs step care strategies for migraine: the Disability in Strategies of Care (DISC) study: a randomized trial. *JAMA* 2000;284(20):2599-2605. doi:10.1001/jama.284.20.2599.
- 8 Pringsheim T, Davenport WJ, Marmura MJ, et al. How to apply the AHS evidence assessment of the acute treatment of migraine in adults to your patient with migraine. *Headache* 2016;56(7):1194-1200. doi:10.1111/head.12870.
- 9 Cameron C, Kelly S, Hsieh SC, et al. Triptans in the acute treatment of migraine: a systematic review and network meta-analysis. *Headache* 2015;55(suppl 4):221-235. doi:10.1111/head.12601.
- 10 Brandes JL, Kudrow D, Stark SR, et al. Sumatriptan-naproxen for acute treatment of migraine: a randomized trial. *JAMA* 2007;297(13):1443-1454. doi:10.1001/jama.297.13.1443.
- 11 Mathew NT, Landy S, Stark S, et al. Fixed-dose sumatriptan and naproxen in poor responders to triptans with a short half-life. *Headache* 2009;49(7):971-982. doi:10.1111/j.1526-4610.2009.01458.x.
- 12 Smith TR, Sunshine A, Stark SR, et al. Sumatriptan and naproxen sodium for the acute treatment of migraine. *Headache* 2005;45(8):983-981. doi:10.1111/j.1526-4610.2005.05178.x.
- 13 Zecuity (Sumatriptan Iontophoretic Transdermal System). Suspension of marketing. *zecuity.com*. Accessed June 12, 2018.
- 14 Suthisisang CC, Poolsup N, Suksomboon N, et al. Meta-analysis of the efficacy and safety of naproxen sodium in the acute treatment of migraine. *Headache* 2010;50(5):808-818. doi:10.1111/j.1526-4610.2010.01635.x.
- 15 Kirthi V, Derry S, Moore RA, McQuay HJ. Aspirin with or without an antiemetic for acute migraine headaches in adults. *Cochrane Database Syst Rev* 2010;(4):CD008041. doi:10.1002/14651858.CD008041.pub2.
- 16 Lipton RB, Goldstein J, Baggish JS, et al. Aspirin is efficacious for the treatment of acute migraine. *Headache* 2005;45(4):283-292. doi:10.1111/j.1526-4610.2005.05065.x.
- 17 Lampl C, Voelker M, Diener HC. Efficacy and safety of 1,000 mg effervescent aspirin: individual patient data meta-analysis of three trials in migraine headache and migraine accompanying symptoms. *J Neurol* 2007;254(6):705-712. doi:10.1007/s00415-007-0547-2.
- 18 Lipton RB, Baggish JS, Stewart WF, et al. Efficacy and safety of acetaminophen in the treatment of migraine: results of a randomized, double-blind, placebo-controlled, population-based study. *Arch Intern Med* 2000;160(22):3486-3492. doi:10.1001/archinte.160.22.3486.
- 19 Derry S, Moore RA, McQuay HJ. Paracetamol (acetaminophen) with or without an antiemetic for acute migraine headaches in adults. *Cochrane Database Syst Rev* 2010;(11):CD008040. doi:10.1002/14651858.CD008040.pub2.
- 20 Codispoti JR, Prior MJ, Fu M, et al. Efficacy of nonprescription doses of ibuprofen for treating migraine headache. A randomized controlled trial. *Headache* 2001;41(7):665-679. doi:10.1046/j.1526-4610.2001.041007665.x.
- 21 Suthisisang C, Poolsup N, Kittikuluth W, et al. Efficacy of low-dose ibuprofen in acute migraine treatment: systematic review and meta-analysis. *Ann Pharmacother* 2007;41(11):1782-1791. doi:10.1345/aph.1K121.
- 22 Rabbie R, Derry S, Moore RA, McQuay HJ. Ibuprofen with or without an antiemetic for acute migraine headaches in adults. *Cochrane Database Syst Rev* 2010;(10):CD008039. doi:10.1002/14651858.CD008039.pub2.
- 23 Derry S, Rabbie R, Moore RA. Diclofenac with or without an antiemetic for acute migraine headaches in adults. *Cochrane Database Syst Rev* 2012;(2):CD008783. doi:10.1002/14651858.CD008783.pub2.
- 24 Diener HC, Montagna P, Gács G, et al. Efficacy and tolerability of diclofenac potassium sachets in migraine: a randomized, double-blind, cross-over study in comparison with diclofenac potassium tablets and placebo. *Cephalalgia* 2006;26(5):537-547. doi:10.1111/j.1468-2982.2005.01064.x.

- 25 Lipton RB, Grosberg B, Singer RP, et al. Efficacy and tolerability of a new powdered formulation of diclofenac potassium for oral solution for the acute treatment of migraine: results from the International Migraine Pain Assessment Clinical Trial (IMPACT). *Cephalalgia* 2010;30(11):1336–1345. doi:10.1177/0333102410367523.
- 26 Orr SL, Friedman BW, Christie S, et al. Management of adults with acute migraine in the emergency department: the American Headache Society evidence assessment of parenteral pharmacotherapies. *Headache* 2016;56(6):911–940. doi:10.1111/head.12835.
- 27 Blumenfeld A, Ashkenazi A, Napchan U, et al. Expert consensus recommendations for the performance of peripheral nerve blocks for headaches—a narrative review. *Headache* 2013;53(3):437–446. doi:10.1111/head.12053.
- 28 Levin M. Nerve blocks in the treatment of headache. *Neurotherapeutics* 2010;7(2):197–203. doi:10.1016/j.nurt.2010.03.001.
- 29 Chou DE, Gross GJ, Casadei CH, et al. External trigeminal nerve stimulation for the acute treatment of migraine: open-label trial on safety and efficacy. *Neuromodulation* 2017;20(7):678–683. doi:10.1111/ner.12623.
- 30 Kinfe TM, Pinteá B, Muhammad S, et al. Cervical non-invasive vagus nerve stimulation (nVNS) for preventive and acute treatment of episodic and chronic migraine and migraine-associated sleep disturbance: a prospective observational cohort study. *J Headache Pain* 2015;16:101. doi:10.1186/s10194-015-0582-9.
- 31 Goadsby PJ, Grosberg BM, Mauskop A, et al. Effect of noninvasive vagus nerve stimulation on acute migraine: an open-label pilot study. *Cephalalgia* 2014;34(12):986–993. doi:10.1177/0333102414524494.
- 32 Lipton RB, Dodick DW, Silberstein SD, et al. Single-pulse transcranial magnetic stimulation for acute treatment of migraine with aura: a randomised, double-blind, parallel-group, sham-controlled trial. *Lancet Neurol* 2010;9(4):373–380. doi:10.1016/S1474-4422(10)70054-5.
- 33 Tso AR, Goadsby PJ. Anti-CGRP monoclonal antibodies: the next era of migraine prevention? *Curr Treat Options Neurol* 2017;19(8):27. doi:10.1007/s11940-017-0463-4.
- 34 Voss T, Lipton RB, Dodick DW, et al. A phase IIb randomized, double-blind, placebo-controlled trial of ubrogepant for the acute treatment of migraine. *Cephalalgia* 2016;36(9):887–898. doi:10.1177/0333102416653233.
- 35 Maasumi K, Tepper SJ, Rapoport AM. New treatments for headache. *Neurol Sci* 2017;38 (suppl 1):145–156. doi:10.1007/s10072-017-2910-0.
- 36 Werler MM, Mitchell AA, Hernandez-Diaz S, Honein MA. Use of over-the-counter medications during pregnancy. *Am J Obstet Gynecol* 2005;193(3 pt 1):771–777. doi:10.1016/j.ajog.2005.02.100.
- 37 Liew Z, Ritz B, Rebordosa C, et al. Acetaminophen use during pregnancy, behavioral problems, and hyperkinetic disorders. *JAMA Pediatr* 2014;168(4):313–320. doi:10.1001/jamapediatrics.2013.4914.
- 38 Thompson JM, Waldie KE, Wall CR, et al. Associations between acetaminophen use during pregnancy and ADHD symptoms measured at ages 7 and 11 years. *PLoS One* 2014;9(9):e108210. doi:10.1371/journal.pone.0108210.
- 39 Stergiakouli E, Thapar A, Davey Smith G. Association of acetaminophen use during pregnancy with behavioral problems in childhood: evidence against confounding. *JAMA Pediatr* 2016;170(10):964–970. doi:10.1001/jamapediatrics.2016.1775.
- 40 Worthington I, Pringsheim T, Gaweł MJ, et al. Pharmacological acute migraine treatment strategies: choosing the right drug for a specific patient. *Can J Neurol Sci* 2013;40(S3):S33–S62. doi:10.1017/S0317167100118979.
- 41 Lind JN, Interrante JD, Ailes EC, et al. Maternal use of opioids during pregnancy and congenital malformations: a systematic review. *Pediatrics* 2017;139(6):e20164131. doi:10.1542/peds.2016-4131.
- 42 Nezvalová-Henriksen K, Spigset O, Nordeng H. Effects of codeine on pregnancy outcome: results from a large population-based cohort study. *Eur J Clin Pharmacol* 2011;68(12):1253–1261. doi:10.1007/s00228-011-1069-5.
- 43 Amundsen S, Nordvang H, Nezvalová-Henriksen K, et al. Pharmacological treatment of migraine during pregnancy and breastfeeding. *Nat Rev Neurol* 2015;11(4):209–219. doi:10.1038/nrneurol.2015.29.
- 44 Wood ME, Frazier JA, Nordeng HME, Lapane KL. Prenatal triptan exposure and parent-reported early childhood neurodevelopmental outcomes: an application of propensity score calibration to adjust for unmeasured confounding by migraine severity. *Pharmacoepidemiol Drug Saf* 2016;25(5):493–502. doi:10.1002/pds.3902.
- 45 Källén B, Nilsson E, Otterblad Olausson P. Delivery outcome after maternal use of drugs for migraine: a register study in Sweden. *Drug Saf* 2011;34(8):691–703. doi:10.2165/11590370-000000000-00000.
- 46 Wells RE, Turner DP, Lee M, et al. Managing migraine during pregnancy and lactation. *Curr Neurol Neurosci Rep* 2016;16(4):40. doi:10.1007/s11910-016-0634-9.
- 47 Hutchinson S, Marmura MJ, Calhoun A, et al. Use of common migraine treatments in breast-feeding women: a summary of recommendations. *Headache* 2013;53(4):614–627. doi:10.1111/head.12064.
- 48 Becker WJ. Acute migraine treatment in adults. *Headache* 2015;55(6):778–793. doi:10.1111/head.12550.
- 49 Robbins MS. Headache in pregnancy. *Continuum (Minneapolis)* 2018;24(4 Headache):1092–1107.

- 50 Evans RW, Tepper SJ, Shapiro RE, et al. The FDA alert on serotonin syndrome with use of triptans combined with selective serotonin reuptake inhibitors or selective serotonin-norepinephrine reuptake inhibitors: American Headache Society position paper. *Headache* 2010;50(6):1089-1099. doi:10.1111/j.1526-4610.2010.01691.x.
- 51 Shapiro RE, Tepper SJ. The serotonin syndrome, triptans, and the potential for drug-drug interactions. *Headache* 2007;47(2):266-269. doi:10.1111/j.1526-4610.2006.00691.x.
- 52 Lipton RB, Stewart WF. Acute migraine therapy: do doctors understand what patients with migraine want from therapy? *Headache* 1999; 39(suppl 2):S20-S26.
- 53 Lipton RB, Silberstein SD, Saper JR, et al. Why headache treatment fails. *Neurology* 2003;60(7): 1064-1070. doi:10.1212/01.WNL.0000052687.03646.74.
- 54 Headache Classification Committee of the International Headache Society (IHS). The international classification of headache disorders, 3rd edition. *Cephalalgia* 2018;38(1): 1-211. doi:10.1177/0333102417738202.
- 55 Newman LC. Why triptan treatment can fail: focus on gastrointestinal manifestations of migraine. *Headache* 2013;53(suppl 1):11-16. doi:10.1111/head.12111.
- 56 Viana M, Genazzani AA, Terrazzino S, et al. Triptan nonresponders: do they exist and who are they? *Cephalalgia* 2013;33(11):891-896. doi:10.1177/0333102413480756.
- 57 Lipton RB, Kolodner K, Bigal ME, et al. Validity and reliability of the migraine-treatment optimization questionnaire. *Cephalalgia* 2009;29(7):751-759. doi:10.1111/j.1468-2982.2008.01786.x.